



CENTRAL POWER RESEARCH INSTITUTE



TEST REPORT

CPRI

Test Report Number & Date	CPRIRTLHV2013T060	August 5, 2013
Name and address of the Customer	M/s Epoxy Terminal & Equipments (P) Ltd. Plot No.6B, Phase III, I.D.A., Pashm Mailaram, Isnapur (P.O.) – 502 302, Medak Distt.	
Name & Address of the Manufacturer	M/s Epoxy Terminal & Equipments (P) Ltd. Plot No.6B, Phase III, I.D.A., Pashm Mailaram, Isnapur (P.O.) – 502 302, Medak Distt.	
Particulars of the apparatus Tested	1.1 kV / 1400A, Epoxy Moulded Terminal	
Condition of sample on receipt	New	
Type	Epoxy Moulded Terminal	
Designation	-	
Serial Number	Nil	
No. of samples tested	One	
Date(s) of test(s)	02.08.2013	
CPRI Code No.	CPRIRTLHV2013S0086	
Particulars of test conducted	i) Insulation resistance test at 5000V ii) Dry power frequency voltage withstand test at 5kV	
Test in accordance with standard/Specification	As per customer's request	
Sampling Plan	Nil	
Customer's requirement	Nil	
Deviation if any	Nil	
Name of the witnessing person		
a) Client's representative	Mr.M. Surya Rao (Service Engineer)	
b) Other than Client's representative	Nil	
Test Subcontracted with address of lab.	None	
Document constituting this report(in words)		
Number of sheets	Four	
Number of Oscillograms	Nil	
Number of graphs	Nil	
Number of photos	Nil	
Number of Circuit Diagrams	Nil	
Number of Drawings	One	
(Arvind Pandey) Test Engineer		 केन्द्रीय विद्युत अनुसंधान संस्थान CENTRAL POWER RESEARCH INSTITUTE क्षेत्रीय परीक्षण प्रयोगशाला REGIONAL TESTING LABORATORY प्लॉट नं० 3A, खोडा, सेक्टर-62, नोएडा-201 309 Plot No. 3A, Khoda, Sector-62, Noida - 201 309

**HIGH VOLTAGE LABORATORY
CENTRAL POWER RESEARCH INSTITUTE**

Regional Testing Laboratory, No.3A, Institutional Area, Sector – 62, Noida – 201309
Phone no.(0120) 2402823, Fax (0120) 2402824

Sheet 1 of 4